

## ○乳がん

療法名	投与量	投与日	投与期間・1クール
FEC	EPI 100mg/m <sup>2</sup>	day1	3週毎
	CPA 500mg/m <sup>2</sup>	day1	
	5-FU 500mg/m <sup>2</sup>	day1	
AC	DXR 60mg/m <sup>2</sup>	day1	3週毎
	CPA 600mg/m <sup>2</sup>	day1	
EC	EPI 90mg/m <sup>2</sup>	day1	3週毎
	CPA 600mg/m <sup>2</sup>	day1	
DOC	DOC 75mg/m <sup>2</sup>	day1	3週毎
weekly PTX	PTX 80mg/m <sup>2</sup>	day1	1週毎
TC	DOC 75mg/m <sup>2</sup>	day1	3週毎
	CPA 600mg/m <sup>2</sup>	day1	
Tmab+DOC	Tmab【初回】8mg/kg	day1	3週毎
	【2回目以降】6mg/kg		
	DOC 75mg/m <sup>2</sup>	day1	
Tmab+TC	Tmab【初回】8mg/kg	day1	3週毎
	【2回目以降】6mg/kg		
	TC	day1	
Tmab	Tmab【初回】8mg/kg	day1	3週毎
	【2回目以降】6mg/kg		
Eribulin	Eribulin 1.4mg/m <sup>2</sup>	day1,8	3週毎
weekly PTX	PTX 80mg/m <sup>2</sup>	day1,8,15	4週毎
nab-PTX	nab-PTX 260mg/m <sup>2</sup>	day1	3週毎
Bmab+PTX	Bmab 10mg/kg	day1,15	4週毎
	PTX 90mg/m <sup>2</sup>	day1,8,15	
HP+DOC	Pertuzumab【初回】840mg	day1	3週毎
	【2回目以降】420mg		
	Tmab【初回】8mg/kg	day1	
	【2回目以降】6mg/kg		
DOC 75mg/m <sup>2</sup>	day1		
HP maintenance	Pertuzumab 420mg/body	day1	3週毎
	Tmab 6mg/kg	day1	
T-DM1	T-DM13.6mg/kg	day1	3週毎
HP+PTX	Pertuzumab 420mg/body	day1	3週毎
	Tmab 6mg/kg	day1	
	PTX 80mg/m <sup>2</sup>	day1,8,15	
GEM	GEM 1250mg/m <sup>2</sup>	day1	3週毎